Q\\\\QD :

RADIO CONTROLLED BUGGIES

WWW.LCRACING.NET / @smaliCarBigFun @LC Racing.EMB

=

ﬂW@ [FLIECUIRIG [RACING BUGEY

SGAI.E @




% VERY IMPORTANT: READ BEFORE START
Read the entire instruction manual before operating. Operate the product incorrectly
can result in damage to the product, personal property and can cause serious injury.

* This is not a toy, this is a high performance hobby product.
 Operate this product with caution

« Treat Li-Po battery with extra care

Do not charge the battery overnight

* Do not charge the battery unattended

* Do not charge the battery while it is hot, or ballooned

* Never fully charge the battery and then store

« Balance the battery voltage to 7.4v if you are not using it
 Always unplug or disconnect the battery after using the model

A REE | [FLDICARBEMAIIRIRIET BH1IC. COBIRSBAEZLAZHHAHA T,
ROTIRMFI L. HRABFPEAOHEMNMEB LD BERREEZESAREELNHD £T,

c A FBIIFEHRBITOMETIEIHD FHA. BERERFRE—RFETI,
+RCCarzETTEIMIFERICIREL TSIV

e Li-PO/N YT U —DEDFWICIE+HDEE L TL T L,

c —HEEFTELHRWVWTLL T,

cREBITDEEIE. ARICHMOADRBEWVWI EZREELTLETUL,

Ny T—=DEBWVWSBIZRELTED. ESATERETRELABAWVWTLIEETUL,

Ny T)—ETIREORETHRELABRVWTLIEST L,

Ny T —=%FFERALTUVERVERHEZ. Ny TU—DEEZTAVICNT VXA ZRER>TLIET L,
cfERBIIMHT N YT —FEHALTLLETL,

% CHARGING WARNING:
Warning: follow all instructions and warnings, handle the Li-Po battery correctly
or it can result in a fire, personal injury and or property damage.

* Never charge batteries overnight

* Never charge batteries unattended

* Never charge batteries if batteries begin to swell, balloon, damaged, cable wire is exposed

* Never charge the batteries when it is higher than room temperature

* By handling, charging, or using the included Li-Po battery, you assume all risks associated with lithium batteries
« Always store batteries at room temperature in a dry area for best result

 Always transport the batteries in a temperature range from 40F-120F (5-49 degrees)

* Avoid storing the batteries or your model in a car or direct sunlight. The batteries can be damaged or even catch fire
» Always charge batteries in a safe place, without flammable materials or use a battery charging safety bag

* Never charge the batteries beyond the charging limit and capacity limit of your battery

* Never charge the batteries right after playing the model, wait until it is cool down in room temperature

» Use only the included USB charger to charge the battery

*Li-PONy T —E5FH

BRI IRTOEREETICE> TS L,

AEH@ICIFL-PONY TU—IIAEBLTED FEAD Li-PONY T —IZFEBICERLEEHMTI,
ELLERLBVE, AKX, ABFR. YNEEORREEBD T,

UTOFEFEZ L <HiH. RoTLLEET L,

REIETELRBRWVWTL T,

s RBRIFEZEHIBRVTCIEETU,

s BHAESAHIRDT=D. WELIED. T—TILOBEHEBEE L TLWBIEEIE. EFICTEELRVWTLIEST L,
ERBELDBVWCZATIERELABWVWTLLET L,

BAMIIEICERT. BZBELEBARICEE L TETL,
EBHCETILEERNYESTHAOYE=ZGFICRELBRVWTLIETL, BHAIEELED. BALIED TR ehHD X,
BMOTEIE. BITELEBIHGFAT. AARYIORWVGFITITON. BHRERAZENY I ZERALTLIET L,

s BHMOREFIRCEEFIEEZBAREIFLEVWTLLETL,

cETRICICRELET. BRICELTHESRELTLEEL,

 SEMRIIER T ANy T —DIERICES>TLEET L,



*EE
HIETIEHDFHA: CORRBIIMEBL L TERTZCZEHNELIZDDTIEHDFEA SBMUATOEFHROFOB/BNAEVCIBICHEE LTI,
HERER: 14 RABOSFRICIIBED TETEL AL RABORREENETZIRIET 5B IF. KADRAFHIBETT,
 FERHE: CORRIIIEERM TH D EHRERT B DICEYBBAIITEEY N Y THRETY,
COHGDREICEEERD L EBEAB DB ENRELILDTZTEEMELHD T,
TFRBEEDETE: CORBEREBHETRIETZDIFFTEEDEETY, LC Racing BLUZDIRFERIBIE £/ IFBREE L. CORRBDERPICKETZUREMEOH ZIZFHP
MREEICOVWTUIEEEBEVEE A
*LZe tDFEEFE
1. A—H—IZaT7 I zEHmA<iE SV BERERETIRIC - —YZa7 Il B LRATES
2. LiPo NwT)—DFRE: UF UL R)T— (LiPo) /N7 —Id L|Po/\/T'J E}%L:;ﬁrﬁr*ht;b%%s‘cwauhsab‘cdféu
RERIERLTLIPO Ny TU—DSBEBESTBRERBHIT TS
3. AKICR T BREM: LiPo Ny T )— I3 E I A A 2R (LiPo Safe/\‘“y?-')-ﬁ%/\“yﬁ) AT R SBENTIBPATREL TIE SV, BEPRADERER CAZAIREEN H 7
®.LiPo /\wT 1) —DBEH 60°C (140°F) EEBZ R VK SICLTLIETWL
B ERETB BECRER TR B0 GBERISER QOGS PR SR RIC AN AN TE S L,
BT 3R E— A BFAE— ROV MO—F— Ny T U—IHEGRERIEBICRBRICADIBENH D F T, BDHWICIFEEL TS0,
 FERARERM LB/ NI R EFROESTOETIFE T TE IV KO EPREEHIIKIRIELBAVWTZ TV, BNIEBEIE EAVR—R U CICEZRTETWLE STV
N T —DBRE: RBR Ny T =3B INNyT - A UL EETREL WV
*I2EFIE
1. B2 RIERIC AEDEY TRETHE I EERRL KTV
2. EEHDO YTV RIDICEEEDO Ry FEANCKICEFREI L FO—F— DRI YFEANET,
ETRICREHORE LRI LTI,
3. 2O0YRMLTF AR AOY RLEP KD EBELTCERNEST SIS ESH ERERLE T, BEIIGCTRAT T I — RN LEFBLET,
4, oy YU FIE FRLAVCEE FTEFEEIVIO—F— DRy FEYDRICEEED 1 v FEZYID T,
Ny T)—=ERmHSHALTERDALET .
5. XTF YR FEREIFBLRERZBRL. T177L vl AR FVICERNICI) —REEBH LTI TV
6.\ T )—DRE: LiPo N7 — I3 B Bt 28I 52/R LISRLWBFRIC A DB AN TREBICEREL TSV
FERIHEBELIEN\YT)—E2REABRE LAVTZ S,
*EBE DM
NEBEBRICETRIES: NEIBREBRERAFENTVET,
:ﬁéﬁﬂ%‘%@ﬁ?ﬁ’@\ﬁ/\“Bn?&L\BGD%DcJ\héﬂﬁr‘]b"Zf)éEt:tii@b?b\iﬁ/uo
=]
ARDNI I -3y iGN AREFCPHRRICED. BEEAFAMNT— NI —VEEBORBEETERZHBENHDET,
MR EROAKRIFFELREEINZIHZEDHBDET,

o Ul N

~

* WARNING:

- Not a Toy: This product is not intended for use as a toy. Keep out of reach of children aged 3 years or younger.
- Age Recommendation: It is not recommended for children under the age of 14. Minors under the age of 18 should be

accompanied by an adult when operating the vehicle.

- Precision Machine: This product is a precision machine that requires proper assembly and setup to avoid accidents.
Failure to exercise caution when operating this product may result in serious injuries or property damage.

- Owner's Responsibility: It is the owner's responsibility to operate this product in a safe manner. LC Racing and its distributors or
resellers are not liable for any injuries or property damages that may occur during the use of this product.

% SAFETY PRECAUTIONS:

. Read User Manual: Familiarize yourself with the user manual before operating the vehicle.

. LiPo Battery Charging: Only charge lithium polymer (LiPo) batteries with chargers designed specifically for LiPo batteries.
Never leave LiPo batteries unattended during charging and avoid overcharging.

. Fire Safety: Always charge LiPo batteries inside a fireproof container (LiPo Safe Battery charging bag) and away from
flammable items. Do not allow LiPo batteries to exceed 140°F (60°C) as this may cause damage or ignition.

. Avoid Contact: Do not touch any of the vehicle’s rotating or moving parts while it's operating to avoid damage or injuries.

. Heat Caution: Motor, electronic speed controller, and battery may become extremely hot after operation. Handle with caution.

. Operational Environment: Avoid running the vehicle in crowded areas or near small children. Do not operate over water or
in rainy conditions. If wet, dry each component immediately.

. Battery Disposal: Dispose of unwanted batteries at a licensed battery recycler.

% OPERATION PROCEDURES:

. Safety Check: Before operation, ensure the surrounding area is suitable and safe.

. Transmitter Setup: Switch on the transmitter first, followed by the electronic speed controller.
Check transmitter settings before running.

. Throttle Test: Slowly apply throttle to check if the vehicle moves straight. Adjust steering servo trim if necessary.

. Shutdown Procedure: When not in use, switch off the electronic speed controller first, followed by the transmitter.
Disconnect and remove the battery from the vehicle.

. Maintenance: Clean the vehicle after each use and apply grease to the Differential Bevel Gears periodically.

. Battery Storage: Store LiPo batteries separately in a cool, dry place away from direct sunlight and inside a fireproof container.
Do not store fully discharged batteries for prolonged periods.

~ [N I w N —

[eNé)} A~ w N —

% CHOKING HAZARD:
- Small Parts Warning: Contains small parts. Not suitable for children under 3 years or individuals who have a tendency to
put inedible objects in their mouths.

* DISCLAIMER:
- Product Variation: Pictures, illustrations, or artwork may vary slightly from the actual product due to
constant updates and improvements.

- Specifications: Vehicle specifications are subject to change without prior notice.

- Chemical Warning: This product contains chemicals known in the State of California to cause cancer,
birth defects, or other reproductive harm.



WARNING
UERGERET

[RADIO CONTROLLED BUGGIES

=

TAKE MAXIMUM CARE IN WIRING,
CONNNECTING AND
INSULATING CABLES.

77— )L DECHR, HRIERICIE
THERLTLIES L,

DO NOT DISASSEMBLY BATTERY

OR CUT BATTERY CABLES.

Ny TV—DRB Ny TI)—=T—TILOUMIELBEVTTEL,
If the running battery short - circuits, approx.

300W of electricity can be discharged,

leading to fire or burns. Never disassembly

battery or cut battery cables.

NyTV—%2a—hrETETLES LHB00WDERDANE T,
NEPKEODRRAEED FTOTHESICNY T —DRRET—T
ILOYIFIZITHAEWVWT T E L,

BE CAREFUL OF INTERFERENCE FROM ANOTHER RADIO.

USE A TRANSMITTER DESIGNED FOR GROUND USE WITH R/C CARS.
HEEROBRTSHITEEL TSV

XERIIH EATRCAO—MEITICERETEINI-DDZ CHIALIZTEL,
Make sure that no one else is using the same frequency as yours in
your operating

area. Using the same frequency at the same time, whether it is driving,
flying or

sailing, can cause loss of control of the R/C model, resulting in a
serious accident.

FILAESZFERLTVWAADPVWERWC EZHERLTTEW, BACAR
Bz EEFICER T3 ERCH—PRCRITHE. RCR—MHEEL. BEXR
EHRUCED B ITRENR DD X T,

Read carefully and fully understand the
instructions before commencing assembly.
AEZ L<HH BELIETHITTTREL,

When assembling the kit, tools including knives are used.
Extra care should be taken to avoid personal injury.

Fv bOHBEAILTICEANBEDTEZERLFTIDOT,
FHZ LBEVESICHZERLTLIETL,



UEHRGEN IR

[RADIO CONTROLLED BUGGIES

WARNING

OPERATE R/C MDOELS IN APPROPRIATE AREAS ONLY
RCAO—DIRIEICE LB TRER L TS T L,
Benutzen Sie das R/C Modell nur in angemessenem Terrain.

1. Never run R/C models on the road
2. Never run R/C models in a crowed area or near small children
3. Do not run R/C models in a narrow space or indoors.
* Running R/C models in improper areas may result in
an accidentcausing serious injury or property damage.

1B TORCH—DIFMEIFEIESINTUVET,
QATHRNEVFHOIAC TESEBRVWTTRE L,
BBRVEFARERNTESERVWTRE L,

MRCAH—ICE L TOWRVEFATOETIIRERBAEGFHCYHES
BUICEND ET,

A supervising adult should also read the instructions if
a child assemble the model.
FUPETINZHEAIULTEBRIIFREZEDHASZHAT
BELTTFEWL,

When assembling the kit, tools including side cutters are
used.Extra care should be taken to avoid personal injury.
Fv b EHEALTRIRICZYN—FOTEZFERALEITNT
THZ LBOVERICTZERLTRE L,

Read and follow the instructions supplied with paints
and/or cement, if used (not included in kit).
REPEER ZERORBRITENSDFHRAZ ZHA. ENIC

RoOTLREL, (HERIESTENTHEDIEA)

Keep out of reach of small children. Children must not be
allowed to put any parts in their mouths or pull vinyl bags
over their heads.
INEBFHROFOBBIBVWECBICEVWTTIL,
INESBRFEIBREOICANTIZD, EZ—ILRZEISWo T
DLBEVEDICLTTREWL,



PRACTICING
BRIEDZE

Practice to achieve a large
regular ovals. Use empty cans etc.
as pylons for figure “8” drill.

EEEFEFEST
F—NILETO8DFETOREZL
TSy,

Langsem

SLOW,

)

TTRITRITIIN

IIIIIIIIIIl"'

Decelerate when entering into
a curve and pick up the speed
after vertex of the curve.

H—TIZABREITEEL, h—T & H 58
ISEREZ EFAHEFLTTILY,

TOOLS REQUIRED
= T {}1s| | C

Allen Wrench 1.5mm a
NALYF1.5mm

A
VARV
~—~

Allen Wrench 2.0mm
NAL2F20mm

d D
D G| D
a D

Socket Driver 5.5mm
V7RS4 73—5.5mm

Socket Driver 7.0mm
VIR S A4 78—7.0mm

]
N A
.

Multi Clamp
Cutter g Multi Clamp
hya— RIFHS2T

Tweezer
J=%= Ertvb

Side Cutters

Curve Scissors

(RREIHFBRLTEYFEA)

(ARBIZHRLTEYFEA)

= — Hﬂfﬁﬁliéé‘}
' - . Apply Grease : A bl
Apply Silicone Oil Apply Threadlock \ssemble as many
(NOT INCLUDED) (NOT INCLUDED) (NOT INCLUDED) 2 X | times as specified
SYAVA A NERHLTTE @ TV—RAEEHL TSN SR H AL HEIE R LT R & EESNI Y MIERH T

(RUBITHBLTEYEEA) TTFaL

BE REhHLORERL. Lipo Ny T — RN YT FEE
ERICANTLIZE LY,
WARNING: Please place Lipo Batteries in a Lipo Safe FIREPROOF
BAG/Container DURING CHARGING and STORAGE.

M R CoNRE 4 RRBOSTRICSELTLE A
CAUTION: This product is not suitable for children under
14+ 14years.

% Option parts are not included the BOX

KA T aN=YEFy MIBENTED A,




FRONT & REAR DIFFERENTIAL ASSEMBLY
JO>b&U7 T 7/AILT
ﬂ\ LCSK24

LCSK30 C7009
C8100 C7010 & C7003
C7006 @ @ @
C7006 o Q
C7003 0 C7004
Q @ C7010
C7009 o
C7003 ey
7
7009 Q@CFOOG LCSK24
o S LCSK30
C7003 | Diff Bevel Gear Set TIRRLET £y b c7007
C7004 |Diff Gasket(4) FIHART Y H(4)
— = LCSK18
C7005 | Gear Differential Set FIETEY b 8200
C7006 | Gear Differential Case FTIXTT—2R
C7007 | Steel Diff Bevel Gear 35T ANJLET35T
3 - - LCSK18 Countersunk Screw M2.5X10mm

C7009 | Diff Shim 3x9x0.1(10)/5x15x0.3(10) 7 7 £13x9x0.1(10)/5x15x0.3(10) 75w FAw K M3X 18mm(2.0mm Hex Socket/20pcs)
C7010 |Diff O-Ring Red 5X2(10) 770 >4 5%2(10) LCSK24 | 2x9.8mm Pins(20) >t v k2x9.8mm(20)
C8200 | Gear Diff Outdriv(PTG-1) FIRSAThyF LCSK30 | 10X15X4mm Ball Bearing(10) ~A7 1 >4 10X15X4mm(10)

FRONT & REAR SHOCK ASSEMBLY
20> b&VT72 3y IBAILT

C7104

7104 C7013

o2t/ 07026

C7021
]
C7029 C7019
LCSK16
C7012 C7016
C7027
C7020 C7014
C7014
C7015
C7018 C7025 7027 7024
C7025
C7016
: — \ C7028
C7011 | Shock Parts R=LlF vy T&EAR—HY—tv |k C7015
C7012 | Shock Pistons(1.6x2)-POM Machined  PoMiitlgs )24 —E R 1.6mm(2)
C7013 | Shock Pistons(1.7x2)-POM Machined  Pom#itiigs > 5 —E Rk 1.7mm(2) C7023 %
C7014 | Shock Cartridge Spacer-POM(4) H—RJY S RR—H— Cc7103
C7011

C7015 | Shock Adjustable Nut Alu(2) TEwRETILFIM2)

C7026 | E-Clip 2.3(20) E&YwT 2.3(20)
C7016 | Lower Shock Body Cap(2) Lavyn7 ey

C7027 | O-ring 14.5X1.5(4)/12X 1(4)/8 X 1(4) 0U>%'145x 1.5(4)/12 X 1(4)/8 X 1(4)
C7018 | Front Shock body Alu(2) SO A — rne ()/12X1H/BX1(4) o= 7S el
C7019 | Rear Shock body Alu(2) P A — C7028 | Pivot Ball @5.8(4) ERYR—IL ¢ 5.8(4)

C7029 Hex Screw M2 X 4(4)/Shims 2X4X0.5
C7020 | Front Shock Shaft(2) Javkiavyi eIk Dby kAR RS M2 X 4(4): TS dr— 2 X 4 X 0.5(4)
C7021 | Rear Shock Shaft(2) JPLavh Tk C7030 | Front Shock complete Set(2) JavkiavyarFy—k vk
C7022 | Shock Spring Retaining Collar Alu(2) RIYL T F—F—H5— C7031 | Rear Shock complete Set(2) YT avhay T —keyk
C7023 | Front Spring 3 Dots IAY kR T2 3Dots C7103 | Shock Spring Retaining Collar R T > F—F— 3FEEH(+1:0:-1)(4)
C7024 | Rear Spring 2 Dots P AT 2ots C7104 | Shock Cap Bl VoK@

) Socket Head Screw M2 X4mm(1.5mm Hex Socket/20pcs)

C7025 Shock O_ng REd(lo) 0> 7(10) LCSK16 VAR Z491) 2—M3 X 16mm(2.0mm Hex Socket/20pcs)




FRONT GEAR BOX ASSEMBLY
Y EETRY I IMEHILT

'-CSKOZ LCSK04 /I

LCSK04
LCSK23

J LCSK31 @ :
; C8012
C8012/C8034 C80 C8204

LCSK22

LCSK04

LCSKO2 N,
LCSK32 v
C7091
LCSKOS C8021
C7043
C8204
C8203
C7044
7048
N LCSK06
C7043 Front Suspension Arm(2 YTHRRYS 37— 1(2)
C7044 Arm Mount Inserts Set(4) HRIYUY M Tvaty bA)
C7048 3x50mm Inner Hinge Pin(4) 1 > F—E 2T 3x50mm(4)
C7091 Ball Stud 5.5mm With Thread 8mm R—JLZA &Y K5.5x8mm
C7092 Shock Bushings Alu Hard coated(2) vavoTval)
C8012 Steel Bevel Drive Gear with Shaft & Outdrive RRIWRSATRTIOv TR TIORRSATHyFVaq4v bty
8021 Arm Mount Set Steel S o by b
C8034 Metal Outdrive TYNRSATHY T
C8201 Front Fiberglass Shock Tower (PTG-1) FRP7OY by avoa7—
C8203 Front Bumper(PTG-1) 70y kNVIS—
C8204 F+R Gearbox Set (PTG-1) 7Oy bk - UPETRY IRy b
Round Head Screw M3X6mm(2.0mm Hex Socket/20pcs) M3 X6mm

LCSK02 ZY RAw R 1) 2—3x6mm(2.0mm Hex Socket/20pcs)

LCSKO4 Round Head Screw M3X10mm(2.0mm Hex Socket/20pcs)
SV RAY RZ21) 2—3x10mm(2.0mm Hex Socket/20pcs)

LCSKO5 Round Head Screw M3 X 12mm(2.0mm Hex Socket/20pcs)
ZUYRAY FZX21) 2—3x10mm(2.0mm Hex Socket/20pcs)

LCSKO6 Round Head Screw M3X14mm(2.0mm Hex Socket/20pcs)
SV RAY RZY 1) 2—3x14mm(2.0mm Hex Socket/20pcs)
LCSK22 Socket Head Screw M3 X24mm (2.5mm Hex Socket/10pcs) V4 v kAw R X% 1) 2—3x24mm(2.0mm Hex Socket/10pcs)
LCSK23 2X9.8mm Pins(20) >ty F2x8mm(20)
LCSK31 5X10X4mm Ball Bearing(10) A7 1) >475x10x4mm(10)
LCSK32 8X 14X 4mm Ball Bearing(10) A7) >4 8x14x4mm(10)

LCSK36 M3 Flange Lock Nut(10) M375>oOy o+ 10)




STEERING BLOCK ASSEMBLY

AF7I)>g7Oy o#MILT

‘ﬁ( C7056
C7055
C7090 /

LCSK31

CSK24
C7052
C7050

C7056

LCSK06

' ~_C7090

T

C7049

&—__LCSK14
CSK33
C7054
LCSK14 LC5K05
7054

g

7057 LCSK36

LCSK20

C7054

Round Head Screw M3 X 12mm(2.0mm Hex Socket/20pcs)

C7049 |[C-Hub9°DeglL+R C-Hub 9°EHt v
C7050 |Steering Block L+R RFTUYIIAv oAty b
C7051 |Steel Bushing-Long(4) Oy 7w al(4)
C7052 |Steel Bushing-Short(4) va—rJTvsad)
C7053 |[Wheel Hub Hex 12mm Alu(4) LI AMARA—ILAT 12mm(4)
C7054 |Front Drive Shaft Set(2) 7OV RCVARS AT v 7 R(2)
C7055 | Steel Turnbuckle M3x50mm(2) 22—y 27 )L M3x50mm(2)
C7056 |5.5mm Ball Cap Set(14) 5.5mm AR—ILF v v F(14)
C7057 |3x32mm Outer Hinge Pin(4) IXR2MmMTIE—E VT (4)
C7090 |Ball Stud 5.5mm With Thread 6mm 5.5mmE—JLZ & v KemmZ L v K

LCSK05 _

SV RAw RZ1) 2—3x12mm(2.0mm Hex Socket/20pcs)
LCSKO6 Round Head Screw M3 X 14mm(2.0mm Hex Socket/20pcs)

S RAw RZ21) 2—3x14mm(2.0mm Hex Socket/20pcs)
LCSK14 Set screw M3 X3mm(1.5mm Hex Socket/20pcs)

1E8 3 23x3mm(1.5mm Hex Socket/20pcs)

LCSK20 Round Head Screw M3 X 18mm(2.0mm Hex Socket/20pcs)

ZUYRAY RZ21) 2—3x18mm(2.0mm Hex Socket/20pcs)
LCSK24 | 2X9.8mm Pins(20) >t v k2x9.8mm(20)
LCSK31 | 5X10X4mm Ball Bearing(10) AT 1) >45x10x4mm(10)
LCSK33 | 5X11X4mm Ball Bearing(10) A7) 247 8x14x4mm(10)
LCSK36 | M3 Flange Lock Nut(10) M3 75> oOvo+ v h(10)




REAR GEAR BOX ASSEMBLY
7 7Ry I X EHILT

LCSK23
€8208/C8209 LCSK24
LCSK32 \m LCSK33
é T ) LCSK02
LCSK02 8208 €8208 \<LCSK22 C8034/C8208
C7041/C8208 C8208  LCSKO5 &, o202
LCSK04 Q\
T & C7092
LCSK04
C7068
C8204 LCSK04

LCSKO04
y
C8021 . @

C7044
C7063 /

C7048

C7091 :

@
& cski2

<3

C8204
C8021
C7044
y LCSKO04
. C8208 Steel Bevel Drive Gear with Spur Gear, Shaft & Outdrive (PTG-1)
C7041 | Steel Bevel Drive Gear 14T 4TARIL RE T ARVRSATET/Ov T NTINRSA Ty TSaA1 v by b
C7044 | Arm Mount Inserts Set(4) HRIYY R Ty aty h4) C8209 | Spur Gear (32p/53T) Z/X—% 732P 53T
Round Head Screw M3 X6mm
C7048 | 3x50mm Inner Hinge Pin(4) 1 >F—kE>TE3x50mm(4) LCSK02 Sy RAw R4 1) 2—3x6mm(2.0mm Hex Socket/20pcs)
Round Head Screw M3 X 10mm
C7063 | Rear Suspension Arm(2) UTPH AR avT7—L4(2) LCSKO04 S92 RAw RZ21) 2—3x10mm(2.0mm Hex Socket/20pcs)
Round Head Screw M3 X 12mm
C7068 | Wing Mount+Body Mount Set DA VIIVY NIRRT 4RIV MY b LCSKO5 S5 RAw RZ21) 2—3x12mm(2.0mm Hex Socket/20pcs)
LCSK12 Lock Nut M3(5.5mm nut driver/20pcs)
C7091 |Ball Stud 5.5mm With Thread 8mm R—JLRZ v R5.5%8mm 0w 27w kM3(5.5mm nut driver/20pcs)
- Socket Head Screw M3X24mm
C7092 | Shock Bushings Alu Hard coated(2) vavsTval) LCSK22 Yy kA K241 2 — M3X 24mm(2.5m Hex Socket/10pcs)
C8021 | Arm Mount Set Steel T—LIIY bty LCSK23 | 2x8mm Pins(20) gt v k2x8mm(20)
C8034 | Metal Outdrive TINRSATHhy T LCSK24 | 2x9.8mm Pins(20) E>twy b 2X9.8mm(20)
C8202 | Rear Fiberglass Shock Tower (PTG-1) FRPU7S 3w o207 — LCSK32 | 8X 14X 4mm Ball Bearing(10) A7 1) 227 8x14x4mm(10)
C8204 | F+R Gearbox Set (PTG-1) FHRET7RyZZt Y b+ LCSK33 | 5X11X4mm Ball Bearing(10) AT 1) > 4'5x11x4mm(10)




REAR HUB ASSEMBLY
)77 NT $HILT

C7056

C7056

R

C7090 C8207

C8206
/ LCSK31
\LCSK24 _LCSK14
\.C8206

C7055 3
T

o

?

\C7063

—\‘ C7064 v
LCSK33 x
C7040

C8207/LCSK24

S

LCSK12

LCSK06 /

C8206 |Wheel Hub Hex 12mm Set(PTG-1) 12mm7IL I RA —ILNT (4)

C7040 |Drive Shaft Collar Alu(4) FLIRSATS v T b H5—(4) C8207 _|Rear Drive Shaft(PTG-1) VAU K51 TS v 7 H(2)
LCSKO06 Round Head Screw M3 X 14mm
C7055 |Steel Turnbuckle M3X50mm(2) 22— /\w )L M3X50mm(2) Sy REAY RZ2 1 a—3x14mm(2.0mm Hex Socket/20pcs)
Set screw M3 X3mm(1.5mm Hex Socket/20pcs

C7056 |5.5mm Ball Joint Set(14) 5.5mmA—)L¥F v v 7(14) LCSK14 " ( JJ:&JZ)*(‘/“ M3><3r{1m(F1).5n)'1m Hex Socket/20pcs)
C7057 |3%32mm Outer Hinge Pin(4) TU2—EYIUEY 3X32mm(4) LCSK24 |2X9.8mm Pins(20) E >ty +2x9.8mm(20)
C7063 |Rear Suspension Arm(2) DTHRARYS 3> T—L4(2) LCSK31 |5X10X4mm Ball Bearing(10) A7) >4/5x10x4mm(10)
C7064 |Rear Hubs L&R(2) UTNTEY Q) LCSK33 [5x11X4mm Ball Bearing(10) A7) > 45x11x4mm(10)
C7090 |Ball Stud 5.5mm With Thread 6mm R—ILZ &y K5.5x6mm LCSK36 |M3 Lock Nut(10) M3 Ow %+ v k(10)




STEERING ASSEMBLY
ATT7VYTHEAILT

C7069

C7090

_____\\1‘
C7055

—
LCSK34

<C7056

s
\_LCSK34

C7074
C7052

C7052 C7069
2L
C7069
LCSK04
LCSK04 l

1
=

C7090

C7090

&5

C7069
C7069

Steering Servo ’
¥—R @
@

@

LCSK26 / > ,
LCSK03 / €7090

®
®

C7069
C7056
i- 8210 LCSKO03
C7073 C7052 |Steel Bushing-Short(4) va—kJvsa(4)
C7069 C7055 |Steel Turnbuckle M3X50mm(2) 2—> /Ny 2 )L M3x50mm(2)
C7056 |5.5mm Ball Cap Set(14) 5.5mm AR—)LF v v 7 (14)
C7070 Servo Saver,Steering Plate,Servo Arm,Servo Mount Center Bulkhead cover(10)
C7069 |#—kE—N—/RFTUIITL— Y —RT—L/F—RII>k
C7070 J2YB—=NILI Ay RAN—
Servo Saver Spring&Adjustable Nut
C7070 pringaad PRl A N=2TU ST TS v AR TNF Y b
C7070 C7072 |Steering Posts(2) RFTIVIIRZ b
7 RZ2)
T ¢ LCsk34 5 Z
LCSK34 e C7073 |Steel Turnbuckle M3x42mm(1) 8=y o)L M3x42mm(1)
AN = C7074 |Servo Saver Pipe JaSLIvY—R—t—N— AT
C7072
C7072 C7090 (Ball Stud 5.5mm With Thread 6mm 5.5mmAE—JLXE Yy KemmZ Ly K
C8210 |[Aluminum Spacer 3x6x2(3) TILE ZR—H—3Xx6X2mm(3)
€8210 LCSKO03 Round Head Screw M3X8mm(2.0mm Hex Socket/20pcs)
C8210 (S S Y RAy RZY 1) 2—3x8mm(2.0mm Hex Socket/20pcs)
~ ) LCSK09 LCSKO04 Round Head Screw M3X10mm(2.0mm Hex Socket/20pcs)
l/ ZUYRAY FZ21) 2—3x10mm(2.0mm Hex Socket/20pcs)
Countersunk Screw M3 X 10mm(2.0mm HexSocket/20pcs)
LCSK09 /l LCSKO9 77y bAw RZI1) 2—3X10mm(2.0mm Hex Socket/20pcs)
3X7X0.5mm Stainless Steel Shim(20)
LCSK26 ZF VLR L3XTX0.5mm(20)
LCSK34 |5x8x2.5mm Ball Bearing(10) AT 1) > %'5x8x2.5mm(10)




CHASSIS ASSEMBLY
Ty —IMAILT

f C7068

8215

LCSK09 I

LCSK04

Lcskos 4
C8214 &#

8214
C8215 ~ I

C8216/LCSKO3 /l

LCSK03

C8215 LCS&\. i
C8215
8217/m | cskio r
LCSK12
LCSK12 o
C8205
C7076

=

LCSKO08 /

LCSK09

\LCSK08 |

LCSK09 /‘ LCSK09

| ~.C8029

C8216
C7076
C8216

4

l LCSKO9 /‘

C7068

LCSK04 LCSKO04

l\ LCSKO08

C8214

' C7076

g LCSKO7

E— X —(KFHH)

C7076

I LCSK09
\.LCSK09

C7068 |Wing Mount+Body Mount Set v >4 3w b+RF4 I by b
C7076 Chassis Side Guards L+R,Radio Plate C8216 Motor Mount Set Alu 7075-T6 a3 I Y E—2—<Y > kv k7075-T6
Sv—IHARA—RER),ZEHT LA —
- C8217 | Motor Pinion Gear (13T/32P) E—R—EZA X T(24T/48P)
C8029 |Spur Gear Shaft Bearing Covers X/X—%7< v 7 hRT7 UV H HN—
LCSKO4 Round Head Screw M3X10mm
C8205 |Center Drive Shaft Alu(PTG-1) FILIEVE—RIATS v T~ ot s 77/M2% ER71) 2 —3x10mm(2.0mm Hex Socket/20pcs)
ountersunk Screw mm
C8211 |Upper Deck(PTG-1) Ty N—Fy LCSKo7 75y Ay RRY1) 2 —3X6mm(2.0mm Hex Socket/20pcs)
LCSKO8 Countersunk Screw M3X8mm
. e 7Y Ay FZP1)2—3X8mm(2.0mm Hex Socket/20pcs)
C8212 |Chassis Alu2.0mm(PTG-1) TaSILITT e —2.0mm LCSKO9 Countersunk Screw M3X 10mm
K - 77y Ay RZ41)2—3X10mm(2.0mm Hex Socket/20pcs)
C8213 |Chassis Brace(PTG-1) Yr—YIL—2| 1 cokqp | Countersunk Screw M3X 12mm
- - 75y bAY RXJ ) a—3X12mm(2.0mm Hex Socket/20pcs)
c8214 |Chassis Brace with Battery Hold\er(PT\G—;l)/ ey s LcsK12 | Lock NutM3(5.5mm nut driver/ZOI;glcs)a_/L . ¢ driver/200c5)
vy —r - VT )R - P4 P4 .omm nu river, PCS,
C8215 |Spur Gear Cover Set (PTG-1) ZN=FTHN—ty ~PT6-2)| | LCSK14 | Setscrew M3X3mm 1E8 % £3x3mm(1.5mm Hex Socket/20pcs)




FINAL ASSEMBLY
RISHEAILT

LCSK13

N\

Speed Controller
NOT INCLUDED

ESC(R[EIHHR)

Receiver
NOT INCLUDED

ZIRHCRFIR)

LCSK13 /

1 g LCSKO8

LCSK35

C7068

Wing Mount+Body Mount Set

T4 VIRITVRRTARIY MY R

Cro87

Rear Aero Wing(7")

Ul duly B 27

C8218

PTG-1 Buggy Body Clear(Light weight)

PTG-1IB ZUTRT« /T 7OV« Tty bR AR — RRREE)

8220

PTG-11/10 4WD Front Buggy Tire(2)

PTG-1 70O bNF—%1Y(2)

8221

PTG-11/10 4WD Rear Buggy Tire(2)

PTG-1M U7 NE—2A¥(2)

LCSK13

Flange Nut M4

75> Fw k M4(7.0mm nut driver/20pcs)

LCSK35

1/10 Scale body Clip(20)

1/10 27 =L RF 1 21) w7 (20)




PTG-1 PARTS LIST

C7001 1/10 4WD Front Buggy Wheels(z 1/10 AWDNF—F 7O FRA—ILE (2) C7041 Steel Bevel Drive Gear 14T LATRNILRFT
1/10 4WD Rear Buggy Wheels(2 i
C7002 / ear Buggy Wheels(2) AN 7 L ) C7042 Front Carbon Fiber Shock Tower4mrrl7ﬁ>7my o 5o
C7003 | piff Bevel Gear Set FORRILET By b C7043 |FrontSuspension Arm(2) UTPHARYY 32T —14(2)
C7004 Diff Gasket(4) FIHRT v k(4) C7044 Arm Mount Inserts Set(4) BRIV Ty aty h4)
CT7005 | Gear Differential Set FIRTEY h CT7045 | Arm Mount FF Alu 7075-Té SER IS =NV S LI
C7006 | Gear Differential Case FIRTH—2Z CT7046 | Arm Mount FR Alu7075-T6 SASNIVUTT—L Ik
CT7007 | steel Diff Bevel Gear 35T RAJLE 35T C7047 |FrontBumper 70k K-
C7008 | Gear Diff Outdrive Light Weight (2) FIRTINRSATHYT(2) C7048 | 3x50mm Inner Hinge Pin(4) A >F—kE 2T >3x50mm(4)
C7009 | piff Shim 3x9x0.1(10)/5x15x0.3(10) 77 143x9x0.1(10) /5x15%0.3(10) C7049 |C-Hub9°DegL+R C-Hub9°EHE Y k
C7010 | piffO-Ring Red 5%2(10) F70U >4 5%2(10) C7050 | steeringBlock L+R ZFFYLTTIOvsEEEY k
C7011 | shockparts K= F vy F&IR—H—ty b C7051 | steelBushing-Long(4) avg7va)
C7012 Shock Pistons(1.6x2)-POM MaChineSOMﬁTJHE*/ Uy E—ER kY L6mm(2) C7052 Steel Bushing-Short(4) va—rJdvad)
C7013 | ShockPistons(1.7x2)-POM MaChinGSOMmHE> D22 kY LTmmE2) C7053 | wheel Hub Hex 12mm Alu(4) FILS AR —ILAT 12mm(4)
C7014 | shockcCartridge Spacer-POM(4) H— bRy S RR—H—(4) C7054 | Front Drive Shaft Set(2) JAYRCOVARSA TS w7 1(2)
C7015 Shock Adjustable Nut Alu(2) FSvR2TINF Y R2) C7055 Steel Turnbuckle M3x50mm(2) 22—y 2 )L M3x50mm(2)
C7016 Lower Shock Body Cap(2) TavoO7Fvy7(2) C7056 5.5mm Ball Cap Set(14) 5.5mm R—)LF v v F(14)
C7017 Shock Cap Alu 7075-T6 Hard Coatedglsu,s‘/ﬂ S ay s REY YT () C7057 3x32mm Outer Hinge Pin(4) 3XR2MMT I —E VTV (4)
Cc7018 Front Shock body Alu(2) 7Ok avos)uE—(2) C7058 5.5mm Ball Cap Open(4) 55mm A —F>R—ILF vy F(4)
C7019 | Rear Shock body Alu(2) W7o avos)o2d—(2) C7059 5.5MM Ball End Alu(4) 55mm 7ILIR—JLITY K(4)
C7020 | Front Shock Shaft(2) JArvkyavos v TR (2) c7060 Stop Collar Alu(2) TILIZAMYTHS—(2)
C7021 Rear Shock Shaft(2) U7oavosvy T (2 C7061 Center/Rear Drive Shaft Set EYE—/UT RSATov Tk
C7022 Shock Spring Retaining Collar Alu(2) RFUTUTF—F—HS5—(2) C7062 Rear Drive Shaft(2) D7 RSATSv T+ (2)
C7023 | FrontSpring 3 Dots IOy kX7 >4 3Dots Cc7063 Rear Suspension Arm(2) UTHRRYS 3> T7—14(2)
C7024 Rear Spring 2 Dots 1y 7271 >4 2Dots Cc7064 Rear Hubs L&R(2) UT7HUB EAt Y ~(2)
C7025 Shock O-Ring Red(10) 0U > (10) C7065 Rear Carbon Fiber Shock Tower 340mm7J R
C7026 |Eclip2.3(20) E& U w723 (20) C7066 | Arm Mount RF 7075-T6 Alu SERIENYSIN LPIIN
C7027 |o™¢ 14'5X1'5(4)/12X1(4)/8Xlwou 145X 15(4)/12X 1(4)/8X 1(4) C7067 | Arm Mount RR 7075-T6 Alu UaSLIYT—LITYIRR
C7028 | Pivot Ball @5.8(4) By MR- L5.8(4) C7068 | WingMount+Body Mount Set o SRS b BT T ez b
- Servo Saver,Steering Plate,Servo Arm,Servo Mount,Center Bulkhead cover
C7029 |Meserew M2X4(4ZS’:I\T|S~%\X3§(£‘} M2X4(4) 1 7y v —2X4X0.5(4) C7069 VAR AT T I T MR T L R e A K=
C7030 Front Shock complete Set(2) Ay rdayoaTU—rEy k(2 C7070 Servo Saver Spring&Adju;tit;l:é\I:t/\ﬂ_xju SRT IR RETIF Y b
C7031 Rear Shock complete Set(2) U7vavoarFi—rtEv k(2 c7071 Front Carbon Fiber S;eigi%pge;[iei;;nbmyd T N % 2.0mm
C7032 Slipper Pad HDS(3) Z 1) /X—PAD HDS (3) Cc7072 Steering Posts(2) RFTIIIRRM2)
C7033 Slipper Hub Set Alu(3) TILZ R wX—HUBE v ~(3) C7073 Steel Turnbuckle M3x42mm(1) 2—>/\v 2 )L M3x42mm(1)
C7034 | slipper Nut+Spring Set 2y N—Fy F&RTUS Ty b C7074  |servosaverPipe TaASNIVH—R—t—N— 1T
C7035 | slipper Spur Gear 81T 2w t— ZS—% T 81T C7075 | chassis Alu-7075T6 2.0mm TaS5LI L r—20mm
C7036 Slipper Shaft+Outdrive Set(2) e v kg kot T ) C7076 | ChassisSide Guards L+R,Rad::lit\e;ﬂ‘r ) B
C7037 Slipper Set 2y N—tw k c7077 Chassis Brace F+R 2y —2TL—ZFR
C7038 Front+Rear Gearbox Set 7OV MUT7 XFTRYIZEY C7078 Pivot Ball @5.5(4) ERy bR—)L$5.5(4)
C7039 | center/Front Drive Shaft Set EyR—/7OYk RS14TSv T b+ c7079 Floating Servo Mount TO—F4 YIY—RIIY b
C7040 | Dprive Shaft Collar Alu(4) TLIRSATSvT b HS—(4) C7080 | Mmotor Mount Set Alu-7075T6 SASNIVE—R—NLIAYE




PTG-1 PARTS LIST

PTG-11/10 4WD Front Buggy Tire Set(2)

CT7081 | centerBulkhead Alu TLIEIE— NLIAY R C8220 ¥ — 517 70 b L2mmHex(2)
Carbon Fiber Chassis Brace Upper Deck Rear 2.0mm PTG-11/10 4WD Rear Bu Tire Set(2)
Cr082 N=AYT Y N=2r=2 TL=2 UF 2.0mm C8221 g8 NH—21% U7 12mmHex(2)
C7083 Carbon Fiber Chassis Brace Upper Front 2.0mm -
N=RYTyR=Yvy—2 TL—=Z 70 F2.0mm C8222 PTG-1Buggy Body Pamted(Blt{e)q L )
C7084 Rear Carbon Fiber Upper Deck 2.0mm PTG-1A BREHR T« JIL—/T7AT1 > JEy b
A=K7y N=FTvF T 2.0mm
C7085 Carbon Fiber Center Upper Deck 2.0mm HARDWARE
H—ROTyN—FTvEE>Z—2.0mm Round Head PETvE— Hox Socket/20pcs)
- ound Head Screw mm(2.0mm Hex Socket/20pcs
Carbon Fiber Center Upper Deck 2.0mm LCS KO]_ Sty R Ay 2
C7086 NyFU— 2 RSy IR — UV EAY KXY M3X5mm(2.0mm Hex Socket/20pcs)
i . ) Round Head Screw M3 X6mm(2.0mm Hex Socket/20pcs) M3 X6mm
C7087 |Rearaerowing(7") Ui dn o RO 2/ A LCSKO02 Sy RAY R X2 1) 2—3x6mm(2.0mm Hex Socket/20pcs)
1/10 Buggy Body/Rear Aero Wing(Light) Round Head Screw M3 X 8mm(2.0mm Hex Socket/20pcs)
C7088 YIONF—RF¢ /)7 T7OBB Y4 >0 LCSKO03 S Y RAY R 1) 2—3x8mm(2.0mm Hex Socket/20pcs)
C7090 |Bali stud 5.5mm with Thread 6mm  5.5mm&—JLZ & K6mmZ L £ LCSKO4 | Round Head Screw M3x1omm(2.0mm Hex Socket/20pcs)
ZUYRAY RZ21) 2—3x10mm(2.0mm Hex Socket/20pcs)
C7091 Ball Stud 5.5mm With Thread 8mm R—JLZX & K5.5x8mm LCS KOS Round Head Screw M3 X 12mm(2.0mm Hex Socket/20pcs)
C7092 ZUYRAw RZ21) 2—3x12mm(2.0mm Hex Socket/20pcs)
Shock Bushings Alu Hard coated(2 PED s a (2]
ock Bushings Alu Hard coated(2) ¥avoIvza) LCS K06 Round Head Screw M3 X 14mm(2.0mm Hex Socket/20pcs)
. SV RAw RZ1) 2—3x14mm(2.0mm Hex Socket/20pcs)
C7093 Center Differential Set L vl AR c s
ountersunk Screw M3X6mm
C7094 | center bifferential Spur Gear 81T 2y 2—FIARN—ET8IT LCSKO7 75y by R 2—3X6mm(2.0mm Hex Socket/20pcs)
LCS K08 Countersunk Screw M3X8mm
CT7095 |swaybarset ZRZESAIH—tY k 75w kAw KRR 1) 2—3X8mm(2.0mm Hex Socket/20pcs)
. Countersunk Screw M3 X 10mm(2.0mm HexSocket/20pcs,
C7096 | self-Adnesive EVAFoam+Foam Spacer EVAD # —LANR—1— LCSKO09 TS5y hAYRZRY ')(1—3><10mm(2.0mmpHe2< Socket/20pcs)
Velcro Tape With Double-Side (4 - — = (s Countersunk Screw M3X12mm(2.0mm HexSocket/20pcs)
C7097 P @ B 727~ WE7—7H) LCSK]-O 72y bAY RZZ1) 2—3X12mm(2.0mm Hex Socket/20pcs)
C7098 Antenna Tube With Caps(5) TYTFEY R5) LCS Kl l Countersunk Screw M3 X 14mm(2.0mm HexSocket/20pcs)
72wy kAw R M3X14mm(2.0mm Hex Socket/20pcs)
C7099 1/10 4WD Front Buggy Wheels(10)
1/104WD7 0O b NF—7R-—)L 10BA Lock Nut M3(5.5mm nut driver/20pcs)
LCSK12
0w 2+ kM3(5.5mm nut driver/20pcs)
C7100 /108D Rear Buggy Wheelsno L/10 4WDY FRF 261 —JL 108A Flange Nut M4(7.0mm nut driver/20pcs)
LCSK13 ' ey <
C7101 Slipper Spur Gear 48P 76T 2w JS—F ZJS—% T 48P 76T 75>+ k M4A(7.0mm nut driver/20pcs)
LCS K14 Set screw M3 X3mm(1.5mm Hex Socket/20pcs)
C7102 Center Differential Spur Gear 48p 76T B —FT TR AN—XT 76T LE& 3 23x3mm(1.5mm Hex Socket/20pcs)
Set screw M3X10mm(1.5mm Hex Socket/20pcs)
C7103 |shock Spring Retaining Collar RV ) T —F— 3FEH(+1:0:-1)(4) LCSK15 1E& T M3 X 10mm(1.5mm Hex Socket/20pcs)
s ) AT . Socket Head Screw M2 X4mm(1.5mm Hex Socket/20pcs)
C7104 |shockcap iR LY %I @ LCSK16 VI y kAy RZT1) 2—=M2X4mm(2.0mm Hex Socket/20pcs)
C8012 |[SteelBevelDrive Geg(‘v_v,itb Shaft & gutdriv?_ e e ) Round Head Screw M2.6 X 10mm(2.0mm Hex Socket/20pcs)
AV ke P il e A T i ol e P e S AV LCSK17 SV RAY REI M2.6X10mm(2.0mm Hex Socket/20pcs)
C8021 Arm Mount Set Steel T—LXYUYbhEYH LCS Kl8 Countersunk Screw M2.5X 10mm(1.5mm Hex Socket/20pcs)
72y bAw R M2.5X10mm(1.5mm Hex Socket/20pcs)
C8034 | wetal outdrive TORRSATNYT LCSK19 Round Head Screw M3 X 16mm(2.0mm Hex Socket/20pcs)
. . Z Y RAw RRIM3X16mm(2.0mm Hex Socket/20pcs)
C8200 | cear piff outdrive(PTG-1) FIR N—RFIRSATHYTDaARQ)
LCS K20 Round Head Screw M3 X 18mm(2.0mm Hex Socket/20pcs)
C8201 Front Fiberglass Shock Tower (PTG-1) FRPIO SawhiT— SV RAw RZ21) 2—3x18mm(2.0mm Hex Socket/20pcs)
Countersunk Screw M3X18mm(2.0mm Hex Socket/20pcs)
LCSK21 :
ear Fiberglass Shock Tower - FRPUT Sawi8 77— ZyvbkAy mm(2.0mm Hex Socket/20pcs
C8202 | RearFiberglassShock T (PTG-1) 73w hAw K M3X 18mm(2.0mm Hex Socket/20pcs)
Socket Head Si M3X24 2.5 Hex Socket/10
C8203 Front Bumper(PTG-1) IOV = LCS K22 ockerrie ‘/’Cfr?ywlw\‘y ngrg '() :Ln—";xzz)rfnn?(cz.;rémilcesl Socket/10pcs)
C8204 |F+rGearbox Set (PTG-1) IOVRT EFRYHR Lk LCSK23 | 2x9.8mm Pins(20) £ty k2x8mm(20)
C8205 | center Drive Shaft Alu(PTG-1) TINEEE—RS4T v Th LCSK24 | 2x9.8mm Pins(20) >ty +2x9.8mm(20)
C8206 Wheel Hub Hex 12mm Set(PTG-1) _ _
12mm7 JLERA—)L/\T 5mmiE(2) 8mmiE(2) LCSK25 | 2x11.8mm pins(20) £ty 2X11.8mm(20)
C8207 | Rear Drive Shaft(PTG-1) CVAUTRZATLw T 2)
C8208 Steel Bevel Drive Gear with Spur Gear, Shaft & Outdrive (PTG-1) LCSK26 3X7x0.5mm Stainless Steel Shim(20) = 257>/ L 22 L,3X7X0.5mm(20)
RRNWET/RIS—XT /% TN/ TINRSATHyT a1k ok
3X6X1 Alumi N 10 TILI AR—H—3X6X1 10
C8209 | spurGear (32p/537) R/8—FF— 32P 53T LCSK27 mm Aluminum Spacer(10) ’ Y mm(10)
C8210 | Aluminum Spacer 3x6x2(3) 7 LSRR8 X 6 X 2mm(3) LCSK28 | 3x6x2mm Aluminum Spacer(10) 7L S ZR—H—3X6X2mm(10)
C8211 |upperbeckiPTG-1) Furk—FvE LCSK29 | 3%6x3mm Aluminum Spacer(10) 7L Z2R—H—3X6X3mm(10)
C8212 | chasisAlu2.0mm(PTG-1) TaZNEY Lr—Y PTG-1/ LCSK30 | 10x15x4mm Ball Bearing(10) AT 125 10X 15X 4mm(10)
ChassisBrace(PTG-1 Sv— TJL—R
C8213 (Prey oIy LCSK31 | 5x10x4mm Ball Bearing(10) AT 1) »45x10x4mm(10)
C8214 Chassis Brace with Battery Holder (PTG-1)
DyF — —Z &INYTF—RJILA —
YV IVT RS YTYTHRIY LCSK32 | 8x14x4mm Ball Bearing(10) AT 1) 24 8x14x4mm(10)
C8215 | spurGear Cover Set (PTG-1) RIS—FT— F\— ©yk
LCSK33 | 5x11x4mm Ball Bearing(10) AT 1) > 8x14x4mm(10)
C8216 | Motor Mount Set Alu-7075 T6(PTG-1) SaSLEY E—A—LIAYE
C8217 Motor Pinion Gear (13T/32P) A P X 3P/1aT LCS K34 5X8X2.5mm Ball Bearing(10) A7) >45x8x2.5mm(10)
PTG-1 Buggy Body Clear(Light weight) 1/10 Scale body Clin(20 11 .
0RT=ILART1 w7 (20
€8218 PTG-1R SU7 T4/ T7 0% (5 Ly MU AR A F AR LCSK35 | v Yol ! 777
PTG-1 Buggy Body Painted(Red) —
C8219 PTG-1/] BEFHRTFALYE/ TFOY4 Tk LCS K36 M3 Flange Lock Nut(10) M3Z75>oOv o+ v H(10)




UC RALCIH e a8

RADIO CONTROLLED BUGGIES




PTG-1 EXPLODED VIEW

C7068 C7026

C7013

o

C7104
C7029

LCSP@O

C7021

LCSK30 ,
LCSK24 LCSK36 / C7027
C7012/ Cr019
C7016
LCSK18 & LCSKOS 7020 A ﬁ
2 C7027
7 » & \ca200 €8200 §/— 7010 7025
C7007 & €8034/C8208 C7014
C7009 C7010 .\C7006 C7018 ﬁ ,/ C7105
LCSK04 Lcskon Battery LCSK02 LCSK23 C7014 C7027 7024
C7003 [} LCSK04 NOT INCLUNDED & C7016
L NE Y LCSK33 @ 8208
& C7009 Ny T 1) —(REHE) V
€8208/C8209 C7103
C7009  C7003 &
N C7004 LCSK24 s C7015 e
C7003

M/‘?\‘

0

o 7068 LCSK32
LCSK24 \.C7009 &
LCSK35
SN {cmo LCSK04 & LCSKO4 LCSK22
& C7006 Leskas/ T LCSKo4 8201
C7006 S ¥
@ 8100
LCSK30 cr0aa, P cro6s c7o91;
LCSKO04 N
Lcskos B & ¢
8204 8021 oot T ¥ | LCSK36 LCSK04
C7063 LCSK04
C8207/LCSK24 LCSKO4 LCSKO4
{ ’ N4 8205
C7063 C7044, ~ 7 i
8207 8207 7057 Lcskos VT
? 8213 T N
7076 LCSK04
LCSK31 8 ca207 LCSKO8

C7090

C8012/C8034

LCSK33 C7090 C7055 LCSK23
LCSK24 & ‘ £1C7056 LCSK02;
C7056 1 C8012

\LCSK14
\C8206

LCSK31

LCSK09 / { @/_
9 8203 LCSK02§

LCSKO5
8215 LCSKO
8206 €8215 1
;’ C8216/LCSK03 LCSKOS LCSKo8 C7056 ’§§
€802
C7055 8204

4

4
Y|
CSK09 ' \ LCSK09
LCSK09

LCSKO9 LCSK09 /
LCSK09 ;
L

C7044

C7048

C7057

C7043}

€7090 C7056

C7054
C7049
C7054 |\

Receiver
NOY INCLUDED

RIEH(RFIR)

]

LCSKOG; 7
LCSKO06

E— 4 —(kFEHE) Speed Controller C7054
C8216 NOT |NC|__UDED C7054 LCSK14
ESC(KFIHE) LCSKO6
C7090 ‘
ﬁq C7051
LCSK26 C7078 C7050 ; Q o
N LCSK24 LCSK31
0 S Lcskor A LKA l
. 1 C7052
Steering Servo ]
C709O/c ‘
NOT INCLUDED
H—R LCSKo3 C7069 <% LSKOS RS
LCSK33
@ C7053

LCSK13 /

C8220

5

LCSK12

€8201
C7044 8203 @ J
I LCSK06

C7041/C8208 C7023

5C7011

LCSK02
C7069
- C€7090
C7090 y
€7055 l = T a®
}c— | == C7055
t N LCSK34
c7056 C7074
LCSK34
e C7052
C7052 '/—
. )
C7069 C7069

:
!

LCSK12
LCSK04
LCSK04

.
-

C7073

—L

C7056

C7090

C7056

C8210

gt

C7069
C7070

:

C7070

5

C7070
LCSK34 LCSK34
C7072
C7072
C8210
C8210 —==
/l LCSKO09
LCSK09



